
Material Test Report 
Heat Code: 85311 An Ameri-Forge Group Company 

13770 Industrial Rd. Houston. TX no15 
ISO 9001:2008 Ceriified Saks: (713) 868-4421 Fax: (713) 4558366 

Mechanlcal Tartlng n e a  Tmat 
Test Lab -LES1 :Nono. Temp. (F) 1652 
Test  Bar S i r e  SRCRIFTCIAL PIECE Norm. (Hrsl .5 HB PER I N C A  ' m w  152 - 158 jsorm. cooling Type A I R  

El9 1%) 32.1 i  NO^. ~ o o a t i o n  MELESI 
RR (%l 62 
Tens i l e  Speciman Sira i in )  0.498 Mher 
Tensi le  i k s i )  75.5 i VD Y 

Yield ( k s i )  49.5 i EF Y 

PLESA ANAHUAC Y CIAS 

SA DE cv AV. VALLE DE LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EDo, MEX - 

I Gauge Length 

PO: 9636 ] Sales Order: 90616 Line: 1 
ltem Cde :  O ~ ~ ~ ~ Z ~ ~ O Z - O O Z ~ F  ( Qty Shipped: 8 
ItemDesc: FLG 24.00 0150 WN RF XH 
Supplier: MELESI Supplier Heat 85311 

Peoduct complimt  with NACE nROl75, l a t e s t  e d i t i o n  and dimensionr t o  RNST 816.5 
No Weld r e p a i r  performed. Chunicel Analysir l e s u l t s  s h o m  are ac tua l .  Forgiags are capable of  pnssing 
hydrostacio  t e s t  aompatibls with t h e  Bppcoprtate r a t ing .  Elongatian taken fron a round specimen. Al1 mater ia l  
Supplied under t h i s  order  is c e r t i f i e d  t o  be fres of mercury ~on tamina t ion  and no merniry hear ing ewipment was 
used i n  manufacturing, f abr ica t ion  or t e s t i n g .  Yield s t r enq th  vas determined using t h e  0.2% o f f s e t  metbod. 
NO welding perfonned. 

SpeC: ASTM A105/Al05N-(lO)/ASME SA 105/SA 105N-(O8a) Section 11 Part A - Nomalized 
'~ lnnent WwtI Ladb Pmdud WCüA C I W  (Element (%VA) Ladk Pmduu EPCW C.AS# 
C carbon 0.18 : N i  Nicksl 0.05 w' 7440-02-0 

EPCW S~pplw Nommüm mir VM-a msy mnW ona a mrs t o i a d i a m t m ~ ~  ruow m me rspamng req. remenir d W n  313 oi  me Emergency Plannmg ano 
CommJnny ~ i g n l ~ W n a  A a  Wmi. I I olm. U W n d  Amsnamnmuid RaauViorUabn A d o f  1988)aml40 C.F.-. Pan372 PolanWy rrapartab e oiemlms ammacatw wim s 
di&sn< n me'EPCW'saJmn sna e Chomld /\brvsU Serilcss (m) ieg numaei ir mvlded 1 a . K n  a m  mem o1 h adnbm 10 me -nt by *e ght olme diem ssl 
P-nt ~n mk pmada n r yarrssponliw ny dais lo bslsndns vhomsl yan imv  is iaquw la subm S Toibc Ralssre lnvano<y Repcnundar EPCRA ssmm 313. 

Certification No.: 197083 

Cemfication Date: 12130120io 
-- 

mkmptulssued tn mmpllaneewllh the ~ ~ q u i r e m a n w ~  ~ ~ 1 0 2 ~ 3 . 1  IISO ~ 4 7 4 3 . 1 . b  Nicholas Tepovidi - Metallurgic Lab Manager 


